VEVOR'

TOUGH TOOLS, HALF PRICE

Technical Support and E-Warranty Certificate www.vevor.com/support

INFRARED PAINT LAMP

MODEL:2X3. 3K. 1A. 1AX. 1AS-1. 2A. 3A

We continue to be committed to provide you tools with competitive price.

"Save Half", "Half Price" or any other similar expressions used by us only represents an
estimate of savings you might benefit from buying certain tools with us compared to the major
top brands and does not necessarily mean to cover all categories of tools offered by us. You

are kindly reminded to verify carefully when you are placing an order with us if you are

actually saving half in comparison with the top major brands.


https://www.vevor.com/support




®
VEVOR Infrared Paint Lamp

TOUGH TOOLS, HALF PRICE

MODEL:2X3. 3K. 1A. 1AX. 1AS-1. 2A. 3A

NEED HELP? CONTACT US!

Have product questions? Need technical support? Please feel free to
contact us:

Technical Support and E-Warranty Certificate
www.vevor.com/support

This is the original instruction, please read all manual instructions
carefully before operating. VEVOR reserves a clear interpretation of our
user manual. The appearance of the product shall be subject to the
product you received. Please forgive us that we won't inform you again if
there are any technology or software updates on our product.



Warning-To reduce the risk of injury, user must read instructions
manual carefully.

®

This device complies with Part 15 of the FCC Rules. Operation
is subject to the following two conditions: (1)This device may not
cause harmful interference, and (2)this device must accept any
interference received, including interference that may cause
undesired operation.

i

This product is subject to the provision of European Directive
2012/19/EC. The symbol showing a wheelie bin crossed through
indicates that the product requires separate refuse collection in
the European Union. This applies to the product and all
accessories marked with this symbol. Products marked as such
may not be discarded with normal domestic waste, but must be
taken to a collection point for recycling electrical and electronic
devices

PARAMETER LIST

Model 2X3 3K 1A 1AX | 1AS-1 | 2A 3A

Voltage(V)

110/2 | 110/2 | 110 110 110 110/ 110
20 20 1220 1220 1220 | 220 1220

Power(kw) 3 3 1.5 1 2 2.2 3.3

Timer(min) | NO NO 1-60 1-60 1-60 | 1-60 1-60

Baking 032 | 023 | 033 | 048 | 08
area(m?) / /
28.9(st
and
Net 14.6 | column
Weight(kg) 4.65 6.95 10.9 1.7 3.55 5 /8.5(a
mp
holder))



javascript:;

PART LIST

Model

Picture

Accessories

2X3

Lamp head*6
Lamp holder*4
Screw(M6*8)*12

3K

Lamp head*9
Lamp holder*6
Screw9(M6*8)*18

1A

Lamp head*1

Columns (column A+column B)*1

Clamps (clamp A+clamp B)*1

1 U-shaped handle*1

Base*1 / Base holder*1

Models of adjustable handles*3(2 for M8 * 20/1
for M12 * 95)

Models of plum blossom handles*2(1 for M10 *
50 * 30/1 for M8 * 30 * 20)

M8 * 55 screws*6 / M8 nuts*6; flat pads*6 /
wrench*1 / hexagon socket*1

casters*4 (2 brakes / 2 activity wheels)

1AX

Lamp head*1

1AS-1

Lamp head*1
Replace lamp tube*2
Tripod*1

Handle*1



javascript:;

2A

Lamp head*1

Columns*1 (column A+column B)

Clamps *1(clamp A+clamp B)

Base*1 / Base holder*1

Adjustable handle model*1(M12 * 95)

Models of plum blossom handles*2(1 M10 * 50
*30/1 M8 *30*20)

M8 * 55 screws *6/ M8 nuts*6 / Flat washers*2
/ Wrench*1 / Hexagon socket*1

Casters™4 (2 Brakes / 2 Activity wheels)
Control system™*1

Connection lines*2

3A

Box A:

1 set of Lamp holders (Including 3 Lamp tubes
assembled into one);

Box B:

1 set of Column Control System

1 set of Base

Adjustable handles *3 (With 2 Washers and 1
Screw)

Inner hexagonal corners*2

Casters*™4 (2 brakes / 2 movable)

Handle*2




Headlight grille Rear lamp cover Side panel
1 2 Light tube 4

o ———————i E
T +—5 Angle iron

e ¢ -
8| (-

Rear lamp Fy\
Lighttubecover U-shaped handle ‘
Headlight grille 1 2 3 4
6 Clamp
‘ 7 Column
5
L-shaped handle
\
|
|
i
o
) ///—/"'"/ — /(\/ == 8 Column fixing seat
S@/:/// \f i/’ ) O Pedestal
B B i T
- L 10 Wheel




1.Side panel 2.Rear handle

3.Headlight grille 4 .Light tube  5.Rear lamp cover



Antenna
Timer cable

1 2 3 Rear lamp cover

5 Butterfly nut

6 Tripod




Rear lamp cover Light tube Handle

3 8 4

7 Headlight grille

\
(‘L} 6 Tripod




2 Reflector E
‘ » 3 Light tube 6 U-shaped handle
1 Headlight grille

4 Rear lamp cover

7 L-shaped handle '
I

10 Column fixing seat

~_ =11 Pedestal
|

= <]
e

§ T~ 12 Wheel



3 Light tube

Headlight grllle 4 Rear lamp cover

‘ Reﬂejtorl» (/ 5 Plug

O Big handle

J—'l 0 Control box

7 1
6
U-shaped ; ’ (Internal circuit board)
af

L- shaped handle handle /[

|
Pneumatic spring 8 ‘ ]

- Q(A = 17 Basemiddle plate

" 212 Wheel
_ 13 Base side panel

SECURITY & WARNINGS

* Do not use this machine in flammable or explosive environments, such as
flammable liquids, gases or particles, etc., or it will easily cause a fire.

* If you need to use this machine in the paint room, you must first purify the
air in the room.

» Do not punch or knock the machine.

* Avoid inserting hard objects into the lamp head.

* Always use a soft cloth or cotton dipped in alcohol to gently wipe the tube
and reflector to keep clean (Note: Be sure to unplug the power supply and
cool down after wiping need to be after twenty minutes, until the alcohol

-10 -



evaporates completely before starting the lamp, otherwise the lamp is easy
to burst!)

* When moving the machine, pay attention to the potholes to avoid
overturning.

* The machine must be connected to the ground wire to ensure safety. The
grounding machine must be connected to an outlet installed under proper
guidelines. Do not change or convert the ground connection. Do not use
any outlet converter. In case of uncertainty, have the grounding checked for
correctness by a professional electrician.

 Always ensure good grounding to avoid electric shock.

* Remove objects from the front of the lamp head before switching on the
machine.

» Keep at least 4 meters away from the paint spraying location when the
unit is turned on.

« If the lamp does not light up after power is on, the socket may be loose.

* To avoid accidents caused by clutter and dim light, please keep the place
clean and well-lit.

* Avoid using the machine in rainy and wet areas. Water ingress may cause
electric shock or damage to the machine.

« If the machine is to be used outdoors, use a special outdoor cord marked
with "W-A" or "W" to prevent electric shock.

* Avoid touching your body to a grounded surface to increase the possibility
of electric shock.

* Replace damaged cords promptly to prevent electric shock.

* Do not use the cord inappropriately. Do not move the machine by pulling
on the cord or pulling the plug from the outlet. The cord must be kept away
from too hot, oily or sharp parts and moving objects. Replace damaged
cords promptly to prevent electric shock.

* To avoid excessive heat, do not cover the heater. If the heater is covered
or placed in the wrong position can result in a fire hazard.

* Do not use the heater in the bathroom or around swimming pools.

* Avoid the presence of non-professionals, such as bystanders, children,
and visitors, when the machine is in use. If necessary, guard the machine.

-1 -



* It is forbidden to bake two lamps against each other or to bake one lamp
on the other without any baked object.

» Lamp replacement should be done at a service center or by a
professional.

OPERATION

2X3. 3K

L
- -

*ialéﬁ—kﬂé tl-

| J
« I Eﬁ‘—iﬂ? e

1A



-




-14 -



-15-



2A

e

T T

-

- =

- -

- .

-16 -



3A

-17 -



i R
- T
- 1)
2 .
o .
X "
- o =
. 'S "
'y .
. v
b ; A [ ;
Do : A ( L]
i B e ! iy T [ i
| [ ] i = In-a__ i
| | t ﬂ -
| '[ g | | i1
=~ i A i
| 1 i i | i
L ) 2l 1 | [
= S A - ’
' | i
[ - 1Tl K
. - 1 it .
[ ke +
\ [~ —— ;
» s
. E
~ -
~ -
- -
s -7
| 4 il
| - S
| - -~
- e
)
-
. Ao
* [
. £ 4
‘
.
| ] | i
| N ¥ | \
=y T \
= ' i
¥ |
] i '.
y x | 1
F 1 - | i
& i i
- i [
o ' r
] " v
- A ’
1 % r
[ br v G
4 .
.
5 | ’
. y ¢
i oy y
R L
g o

Lamp Replacement

Connect the lamp's cord socket as shown here.

-18 -



Lamps are screwed to the housing on both sides.

Key Description

Timing control

Power Percentage Adjustment

Three-lamp independent switch

-19-



Timing control

Manufacturer: Shanghaimuxinmuyeyouxiangongsi
Address: Baoshanqu Shuangchenglu 803long 11hao 1602A-1609shi

Shanghai

Imported to AUS:SIHAO PTY LTD.1 ROKEVA STREETEASTWOOD
NSW 2122 Australia

Imported to USA:Sanven Technology Ltd. Suite 250,9166 Anaheim
Place,Rancho Cucamonga,CA91730

UK

REP

EC

REP

Pooledas Group Ltd

Unit 5 Albert Edward House,

The Pavilions Preston, United Kingdom
pooledas123@gmail.com
01772418127

SHUNSHUN GmbH

Romeracker 9 22021,76351
Linkenheim-Hochstetten, Germany
euvertreter@gmail.com

+49 1727041930

-20-






VEVOR

TOUGH TOOLS, HALF PRICE

Technical Support and E-Warranty Certificate
www.vevor.com/support


https://www.vevor.com/support

VEVOR'

TOUGH TOOLS, HALF PRICE

Technique Certificat d'assistance et de garantie électronique
www.vevor.com/support

LAMPE A PEINTURE INFRAROUGE

MODELE : 2X3, 3K, 1A, 1AX, 1AS-1, 2A, 3A

We continue to be committed to provide you tools with competitive price.

"Save Half", "Half Price" or any other similar expressions used by us only represents an
estimate of savings you might benefit from buying certain tools with us compared to the major
top brands and does not necessarily mean to cover all categories of tools offered by us. You

are kindly reminded to verify carefully when you are placing an order with us if you are

actually saving half in comparison with the top major brands.


https://www.vevor.com/support







®
VEVOR Infrared Paint Lamp

TOUGH TOOLS, HALF PRICE

MODELE : 2X3, 3K, 1A, 1AX, 1AS-1, 2A, 3A

NEED HELP? CONTACT US!

Have product questions? Need technical support? Please feel free to
contact us:

Technical Support and E-Warranty Certificate
www.vevor.com/support

This is the original instruction, please read all manual instructions
carefully before operating. VEVOR reserves a clear interpretation of our
user manual. The appearance of the product shall be subject to the
product you received. Please forgive us that we won't inform you again if
there are any technology or software updates on our product.



Avertissement - Pour réduire le risque de blessure, I'utilisateur
doit lire attentivement le manuel d'instructions.

Cet appareil est conforme a la partie 15 de la réglementation
FCC. Son utilisation est soumise aux deux conditions
suivantes : (1) Cet appareil ne doit pas provoquer
d'interférences nuisibles ; (2) Il doit accepter toute interférence
recue, y compris celles susceptibles de provoquer un
fonctionnement indésirable.

i

Ce produit est soumis aux dispositions de la directive
européenne 2012/19/CE. Le symbole représentant une poubelle
barrée indique que le produit doit faire I'objet d'une collecte
sélective dans I'Union européenne. Ceci s'applique au produit et
a tous les accessoires marqués de ce symbole. Les produits
ainsi marqués ne doivent pas étre jetés avec les ordures
ménagéres, mais doivent étre déposés dans un point de
collecte pour le recyclage des appareils électriques et
électroniques.

PARAMETER LIST
Modele 2X3 3K 1A 1AX | 1AS-1| 2A 3A
Tension (V) 110/2 | 110/2 110 110 110 110/ 110
! 20 20 1220 1220 1220 | 220 1220
Puissance
3 3 1,5 1 2 2.2 3.3
(kW) ’
Mlnu.tene NON | NON 1-60 1-60 1-60 | 1-60 1-60
(min)
Surface de
cuisson / / 0,32 0,23 0,33 | 0,48 0,8
(m?)
28,9
. 6 )
Poldsnet | /65 | 695 | 100 | 17 | 355 | ““®| (colon
(kg) S ne de



javascript:;

support
/8,5

(' suppo
rt de

lampe )

PART LIST

Modeéle

Accessoires

2X3

Téte de lampe *6
Douille de lampe *4
Vis (M6 *8)*12

3K

Téte de lampe *9
Douille de lampe *6
Vis9 (M6 *8)*18

1A

Téte de lampe *1

Colonnes (colonne A + colonne B) *1

Pinces (pince A + pince B) *1

1 poignée en U *1

Base *1 / Support de base *1

Modéles de poignées réglables *3 ( 2 pour M8
*20/1 pour M12 * 95)

Modéles de poignées en fleur de prunier *2 ( 1
pour M10 * 50 * 30/1 pour M8 * 30 * 20 )

Vis M8 * 55 * 6 / écrous M8 *6 ; tampons plats
*6 / clé *1 / douille hexagonale *1

roulettes *4 (2 freins / 2 roues d'activité)



javascript:;

1AX

Téte de lampe *1

1AS-1

Téte de lampe *1

Remplacer le tube de la lampe *2
Trépied *1

Poignée *1

2A

Téte de lampe *1

Colonnes *1 (colonne A + colonne B)
Pinces *1 (pince A + pince B)

Base *1 / Support de base *1

Modéle de poignée réglable *1 (M12 *95)
Modéles de poignées en fleur de prunier *2 ( 1
M10*50*30/1 M8 *30*20)

Vis M8 * 55 * 6 / Ecrous M8 * 6 / Rondelles
plates * 2/ Clé * 1 / Douille hexagonale * 1
Roulettes *4 (2 freins / 2 roues d'activité)
Systéme de contrdle *1

Lignes de connexion *2




3A

Case A:

1 jeu de supports de lampe (comprenant 3
tubes de lampe assemblés en un seul) ;
CaseB:

1 ensemble de systéme de contrble de
colonne

1 jeu de base

Poignées réglables *3 (avec 2 rondelles et 1
vis)

Coins hexagonaux intérieurs *2

Roulettes *4 (2 freins / 2 mobiles)

Poignée *2
Headlight grille Rear lamp cover Side panel
1 2 Light tube 4

)

3| f-
]

+—5 Angle iron

= -
HE| [

]
{g] -

LR




Rear lamp
Light tube®V®"  U-shaped handle] |
Headlight grille 1 2 3 4

6 Clamp

7 Column

8 Column fixing seat

Q9 Pedestal

10 Wheel




1.Side panel 2.Rear handle

3.Headlight grille 4 .Light tube  5.Rear lamp cover



Antenna
Timer cable

1 2 3 Rear lamp cover

5 Butterfly nut

6 Tripod




Rear lamp cover Light tube Handle

3 8 4

7 Headlight grille

\
(‘L} 6 Tripod




2 Reflector E
‘ » 3 Light tube 6 U-shaped handle
1 Headlight grille

4 Rear lamp cover

7 L-shaped handle '
I

10 Column fixing seat

~_ =11 Pedestal
|

= <]
e

§ T~ 12 Wheel

-10 -



3 Light tube

Reflector

Headlight grille 4 Rear lamp cover

O Big handle

A

= 6 7 j i E— 10 Control box
U-shaped N (Internal circuit board)
L-shaped handle handle / | |
‘1‘ o

Pneumatic spring 8

) = 7171 Base middle plate

g i 12 Wheel
. 4 13 Base side panel

SECURITY & WARNINGS

* N'utilisez pas cette machine dans des environnements inflammables ou
explosifs, tels que des liquides, des gaz ou des particules inflammables,
etc., car cela pourrait facilement provoquer un incendie.

* Si vous devez utiliser cette machine dans la salle de peinture, vous devez
d'abord purifier I'air de la piéce.

* Ne pas frapper ni heurter la machine.

« Evitez d’ insérer des objets durs dans la téte de la lampe.

« Utilisez toujours un chiffon doux ou un coton imbibé d'alcool pour essuyer

-1 -



délicatement le tube et le réflecteur pour garder propre (Remarque :
assurez-vous de débrancher l'alimentation et de refroidir aprés avoir
essuye, cela doit étre aprés vingt minutes, jusqu'a ce que l'alcool s'évapore
complétement avant de démarrer la lampe, sinon la lampe risque d'éclater
facilement !)

* Lors du déplacement de la machine, faites attention aux nids-de-poule
pour éviter tout renversement.

* Pour des raisons de sécurité, I'appareil doit étre relié a la terre. La mise a
la terre doit étre effectuée sur une prise installée conformément aux
normes en vigueur. Ne modifiez pas et ne convertissez pas la mise a la
terre. N'utilisez pas de convertisseur de prise. En cas de doute, faites
vérifier la mise a la terre par un électricien professionnel.

* Assurez-vous toujours d’ une bonne mise a la terre pour éviter les chocs

électriques.

* Retirez les objets de I'avant de la téte de la lampe avant d'allumer la
machine.

* Restez a au moins 4 métres de I'endroit ou vous pulvérisez de la peinture
lorsque I'appareil est allumé.

* Si la lampe ne s'allume pas aprés la mise sous tension , la douille est
peut-étre desserrée.

» Pour éviter les accidents causés par le désordre et la faible luminosité,
veuillez garder I'endroit propre et bien éclaire .

« Evitez d'utiliser la machine dans des endroits pluvieux ou humides.
L'infiltration d'eau peut provoquer une décharge électrique ou
endommager la machine.

+ Si la machine doit étre utilisée a I'extérieur, utilisez un cordon
d'alimentation extérieur spécial marqué « WA » ou « W » pour éviter tout
choc électrique.

« Evitez de toucher votre corps avec une surface reliée a la terre pour
augmenter le risque de choc électrique.

* Remplacez rapidement les cordons endommageés pour éviter tout choc
électrique.

-12-



* N'utilisez pas le cordon d'alimentation de maniére inappropriée. Ne
déplacez pas I'appareil en tirant sur le cordon ou en débranchant la fiche
de la prise. Le cordon doit étre tenu a I'écart des piéces chaudes,
huileuses ou tranchantes, ainsi que des objets en mouvement. Remplacez
rapidement les cordons endommagés pour éviter tout choc électrique.

» Pour éviter une chaleur excessive, ne couvrez pas le radiateur. Un
chauffage recouvert ou mal placé peut entrainer un risque d'incendie.

* N'utilisez pas le radiateur dans la salle de bain ou autour des piscines.

« Evitez la présence de personnes non professionnelles, telles que des
passants, des enfants et des visiteurs, lorsque la machine est en
fonctionnement. Si nécessaire, protégez la machine.

* |l est interdit de cuire deux lampes I'une contre I'autre ou de cuire une
lampe sur l'autre sans aucun objet cuit.

* Le remplacement de la lampe doit étre effectué dans un centre de service
ou par un professionnel.

OPERATION

2X3. 3K

-13-



1A

-14 -




-15-




1AS-1

-16 -



-17 -



2A

e

T T

-

- =

- -

- .

-18 -



3A

-19-



e

i
= ' ~~dreed
. | i > I f
| = H |
4.4 oo 4 |
= o A |
kY il |;‘|
" ";—'rﬂ-»-"-
| _,-"f .
1 ,r‘
|1 E IJ
.;.' : |r
v ' !
| - H |
,I
" ¥ 'I
) AL
| ‘\
Remplacement de la lampe
.
~ LB
~ A

Connectez la douille du cordon de la lampe comme indiqué ici.

-20-



Les lampes sont vissées au boitier des deux cotés .

Description de la clé

Controle du temps

Réglage du pourcentage de puissance

Interrupteur indépendant a trois lampes

-21-



Controle du temps

Fabricant: Shanghaimuxinmuyeyouxiangongsi
Adresse: Baoshanqu Shuangchenglu 803long 11hao 1602A-1609

Shanghai

Importé a AUS : SIHAO PTY LTD.1 ROKEVA STREETEASWOOD
Nouvelle-Galles du Sud 2122 Australie

Importé a Etats-Unis : Sanven Technologie Ltd. Suite 250 9166 Anaheim
Lieu, Rancho Cucamonga, CA91730

UK

REP

EC

REP

Pooledas Group Ltd

Unit 5 Albert Edward House,

The Pavilions Preston, United Kingdom
pooledas123@gmail.com
01772418127

SHUNSHUN GmbH

Romeracker 9 22021,76351
Linkenheim-Hochstetten, Germany
euvertreter@gmail.com

+49 1727041930

-22.






VEVOR

TOUGH TOOLS, HALF PRICE

Technique Certificat d'assistance et de garantie électronique
www.vevor.com/support


https://www.vevor.com/support

VEVOR'

TOUGH TOOLS, HALF PRICE

Technisch Support und E-Garantie-Zertifikat www.vevor.com/support

INFRAROT-LACKIERLAMPE

MODELL: 2X3, 3K, 1A, 1AX, 1AS-1, 2A, 3A

We continue to be committed to provide you tools with competitive price.

"Save Half", "Half Price" or any other similar expressions used by us only represents an
estimate of savings you might benefit from buying certain tools with us compared to the major
top brands and does not necessarily mean to cover all categories of tools offered by us. You

are kindly reminded to verify carefully when you are placing an order with us if you are

actually saving half in comparison with the top major brands.


https://www.vevor.com/support




®
VEVOR Infrared Paint Lamp

TOUGH TOOLS, HALF PRICE

MODELL: 2X3, 3K, 1A, 1AX, 1AS-1, 2A, 3A

NEED HELP? CONTACT US!

Have product questions? Need technical support? Please feel free to
contact us:

Technical Support and E-Warranty Certificate
www.vevor.com/support

This is the original instruction, please read all manual instructions
carefully before operating. VEVOR reserves a clear interpretation of our
user manual. The appearance of the product shall be subject to the
product you received. Please forgive us that we won't inform you again if
there are any technology or software updates on our product.



Warnung: Um das Verletzungsrisiko zu verringern, muss der
Benutzer die Bedienungsanleitung sorgfaltig lesen.

Dieses Gerat entspricht Teil 15 der FCC-Bestimmungen. Der
Betrieb unterliegt den folgenden zwei Bedingungen: (1) Dieses
Gerat darf keine schadlichen Stérungen verursachen und (2)
dieses Gerat muss alle empfangenen Stérungen tolerieren,
einschliellich Stérungen, die einen unerwlnschten Betrieb
verursachen kdnnen.

i

Dieses Produkt unterliegt den Bestimmungen der europaischen
Richtlinie 2012/19/EG. Das Symbol einer durchgestrichenen
Milltonne weist darauf hin, dass dieses Produkt in der
Europaischen Union einer getrennten Millentsorgung unterliegt.
Dies gqilt fur das Produkt und alle mit diesem Symbol
gekennzeichneten Zubehorteile. Entsprechend
gekennzeichnete Produkte durfen nicht im Hausmull entsorgt
werden, sondern muissen an einer Sammelstelle flr das
Recycling von Elektro- und Elektronikgeraten abgegeben
werden.

PARAMETER LIST

Modell 2X3 3K 1A 1AX | 1AS-1 | 2A 3A

Spannung | 110/2 | 110/2 | 110 110 110 110/ 110

(V) 20 20 1220 1220 /220 | 220 1220
Leistung
3 1,5 1 2 2.2 3.3
wy | ° ’

Timer (min) | NEIN | NEIN | 1-60 1-60 1-60 | 1-60 1-60

Backflache 032 | 0,23 | 0,33 | 048 | 08
(m?) / /
28,9
, 14 ’
Nettogewic 4,65 | 6,95 10.9 1.7 3,55 8 ( Stand
ht (kg) N
saule /



javascript:;

8,5
(Lamp
enhalte

r))

PART LIST

Modell

Zubehor

2X3

Lampenkopf *6
Lampenfassung *4
Schraube (M6 *8 ) *12

3K

Lampenkopf *9
Lampenfassung *6
Schraube 9 (M6 *8 ) *18

1A

Lampenkopf *1

Spalten (Spalte A+Spalte B) *1

Klemmen (Klemme A+Klemme B) *1

1 U-férmiger Griff *1

Basis *1 / Basishalter *1

Modelle mit verstellbaren Griffen *3 ( 2 fur M8 *
20/1 fir M12 * 95)

Modelle von Pflaumenblutengriffen *2 ( 1 fur
M10 * 50 * 30/1 fur M8 * 30 * 20 )

M8 * 55 Schrauben *6 / M8-Muttern *6 ; flache
Pads *6 / Schraubenschlussel *1 /
Innensechskant *1

Rollen *4 (2 Bremsen / 2 Aktivitatsrader)

1AX

Lampenkopf * 1



javascript:;

1AS-1

Lampenkopf * 1
Lampenrdhre ersetzen *2
Stativ *1

Griff *1

2A

Lampenkopf * 1

Spalten *1 (Spalte A+Spalte B)

Klemmen *1 (Klemme A+Klemme B)

Basis *1 / Basishalter *1

Verstellbares Griffmodell *1 (M12 * 95)
Modelle von Pflaumenblutengriffen *2 ( 1 M10
*50*30/1M8*30*20)

M8 * 55 Schrauben *6 / M8 Muttern *6 /
Unterlegscheiben *2 / Schraubenschlissel *1 /
Innensechskant *1

Rollen *4 (2 Bremsen / 2 Aktivitatsrader)
Steuerungssystem *1

Verbindungsleitungen *2

3A

Feld A:

1 Satz Lampenfassungen (einschliellich 3 zu
einer zusammengebauten Lampenréhren);
Feld B:

1 Satz Saulensteuerungssystem

1 Satz Basis

Verstellbare Griffe *3 (mit 2 Unterlegscheiben
und 1 Schraube)

Innere sechseckige Ecken *2

Rollen *4 (2 Bremsen / 2 beweglich)

Griff *2




Headlight grille Rear lamp cover Side panel
1 2 Light tube 4

o ———————i E
T +—5 Angle iron

e ¢ -
8| (-

Rear lamp Fy\
Lighttubecover U-shaped handle ‘
Headlight grille 1 2 3 4
6 Clamp
‘ 7 Column
5
L-shaped handle
\
|
|
i
o
) ///—/"'"/ — /(\/ == 8 Column fixing seat
S@/:/// \f i/’ ) O Pedestal
B B i T
- L 10 Wheel




1.Side panel 2.Rear handle

3.Headlight grille 4 .Light tube  5.Rear lamp cover



Antenna
Timer cable

1 2 3 Rear lamp cover

5 Butterfly nut

6 Tripod




Rear lamp cover Light tube Handle

3 8 4

7 Headlight grille

\
(‘L} 6 Tripod




2 Reflector E
‘ » 3 Light tube 6 U-shaped handle
1 Headlight grille

4 Rear lamp cover

7 L-shaped handle '
I

10 Column fixing seat

~_ =11 Pedestal
|

= <]
e

§ T~ 12 Wheel



. . Light tube
Headlight grille 3 9 4 Rear lamp cover

1‘ Rfﬂez:orl / 5 Plug

h
— ‘\
M

O
Ve
I

il
(1L

9)
|
gy

O Big handle

7
6 U-shaped

: 1
/ | ‘ [T S
L-shaped handle handie /" | “ (Internal circuit board)

|
Pneumatic spring 8 ‘ ]

717 Base middle plate

YU 12 Wheel
13 Base side panel

SECURITY & WARNINGS

* Verwenden Sie diese Maschine nicht in entflammbaren oder explosiven
Umgebungen, wie etwa entflammbaren Flussigkeiten, Gasen oder
Partikeln usw., da es sonst leicht zu einem Brand kommen kann.

* Wenn Sie dieses Gerat im Lackierraum verwenden missen, missen Sie
zuerst die Luft im Raum reinigen.

» Schlagen oder stof3en Sie nicht auf die Maschine.

* Vermeiden Sie das Einflihren harter Gegenstande in den Lampenkopf.

* Verwenden Sie immer ein weiches, in Alkohol getauchtes Tuch oder
Watte, um das Rohr und den Reflektor vorsichtig abzuwischen sauber zu

-10 -



halten (Hinweis: Achten Sie darauf, den Netzstecker zu ziehen und nach
dem Abwischen zwanzig Minuten abklihlen zu lassen, bis der Alkohol
vollstandig verdunstet ist, bevor Sie die Lampe einschalten, sonst kann die
Lampe leicht platzen!)

» Achten Sie beim Bewegen der Maschine auf Schlaglocher, um ein
Umkippen zu vermeiden.

* Aus Sicherheitsgrinden muss die Maschine an den Erdungsleiter
angeschlossen werden. Die Erdungsmaschine muss an eine
ordnungsgemal installierte Steckdose angeschlossen werden. Andern
oder wandeln Sie den Erdungsanschluss nicht um. Verwenden Sie keinen
Steckdosenadapter. Lassen Sie im Zweifelsfall die Erdung von einem
Elektriker Gberprifen.

» Sorgen Sie immer fir eine gute Erdung, um einen Stromschlag zu
vermeiden.

» Entfernen Sie vor dem Einschalten der Maschine Gegensténde von der
Vorderseite des Lampenkopfes.

* Halten Sie mindestens 4 Meter Abstand zum Farbspritzort, wenn das
Gerat eingeschaltet ist.

* Wenn die Lampe nach dem Einschalten nicht leuchtet , ist die Fassung
mdglicherweise locker.

* Um Unfalle durch Unordnung und schwaches Licht zu vermeiden, halten
Sie den Ort bitte sauber und gut beleuchtet .

* Vermeiden Sie den Einsatz der Maschine in regnerischen oder nassen
Umgebungen. Eindringendes Wasser kann einen Stromschlag
verursachen oder die Maschine beschadigen.

* Wenn die Maschine im Freien verwendet werden soll, verwenden Sie ein

spezielles Auflenkabel mit der Kennzeichnung ,,WA® oder ,,W*, um einen

Stromschlag zu vermeiden.

* Vermeiden Sie es, mit lnrem Kérper eine geerdete Oberflache zu
berGhren, da dies die Gefahr eines Stromschlags erhoht.

* Ersetzen Sie beschadigte Kabel umgehend, um einen Stromschlag zu
vermeiden.

-1 -



* Verwenden Sie das Kabel nicht unsachgemal3. Bewegen Sie das Gerat
nicht, indem Sie am Kabel ziehen oder den Stecker aus der Steckdose
ziehen . Halten Sie das Kabel von zu heif3en, dligen oder scharfen Teilen
und beweglichen Gegenstanden fern. Ersetzen Sie beschadigte Kabel
umgehend, um einen Stromschlag zu vermeiden.

* Um UbermaRige Hitze zu vermeiden, decken Sie das Heizgerat nicht ab.
Wenn das Heizgerat abgedeckt oder an der falschen Stelle platziert wird,
besteht Brandgefahr.

* Verwenden Sie den Heizstrahler nicht im Badezimmer oder in der Nahe
von Schwimmbecken.

* Vermeiden Sie die Anwesenheit von Laien wie Zuschauern, Kindern und
Besuchern wahrend des Maschinenbetriebs. Bewachen Sie die Maschine
gegebenenfalls.

* Es ist verboten, zwei Lampen gegeneinander zu backen oder eine Lampe
ohne Backgegenstand auf die andere zu backen.

» Der Lampenaustausch sollte in einem Servicecenter oder von einem
Fachmann durchgefiihrt werden.

OPERATION

2X3. 3K

-12-



1A

-13-




-14 -




1AS-1

-15-



-16 -



2A

e

T T

-

- =

- -

- .

-17 -



3A

-18 -



- “.\_
o -
I' ‘\
& -
» "
’
' i | ".‘
| .
[
} ! J) ] ‘l
O M { '
) L} " =
i I:a i %y - o '
{ | o [ iJ'— ~ |
| - - Lt i
| 1 i
| 14 : | :
4.4 i | | ]
- | L i I "
- b - ’
1 | . i
. 1 k)
! vq-{ || ;
\\ - !
~ £
. -
. E
~ »
~ -
Ma L
| g
- -‘".,._
| - i
.’“ "\
: 5
l' | \'.
] A
4 A
¥
\ ] | kY
=y Li 1 b
= 1
= ] T lI|
_t |
: I II
! H . ] i
i P
£ l’l 1
i i
| ¥ [
- k] T
L \ ;
il B r
[ " ¥
1 3 #
“ ’
. L .
~
- -
- -
R n®
— 3
o —r |
] s
= L
p FaV
N A
N
~ L=s
- |

SchlieBen Sie die Kabelbuchse der Lampe wie hier gezeigt an.

-19-



Die Lampen sind beidseitig mit dem Gehause verschraubt
Schlusselbeschreibung

Zeitsteuerung

Leistungsprozentsatzanpassung

Unabhéngiger Schalter fiir drei Lampen

-20-



Zeitsteuerung

Hersteller: Shanghaimuxinmuyeyouxiangongsi
Adresse: Baoshanqu Shuangchenglu 803lang 11hao 1602A-1609

Shanghai

Importiert Zu AUS: SIHAO PTY LTD.1 ROKEVA STREETEASTWOOD
NSW 2122 Australien

Importiert Zu USA: Sanven Technologie GmbH. Suite 250.9166 Anaheim
Ort, Rancho Cucamonga, CA91730

UK

REP

EC

REP

Pooledas Group Ltd

Unit 5 Albert Edward House,

The Pavilions Preston, United Kingdom
pooledas123@gmail.com
01772418127

SHUNSHUN GmbH

Romeracker 9 22021,76351
Linkenheim-Hochstetten, Germany
euvertreter@gmail.com

+49 1727041930

-21-






VEVOR

TOUGH TOOLS, HALF PRICE

Technisch Support- und E-Garantie-Zertifikat
www.vevor.com/support


https://www.vevor.com/support

VEVOR'

TOUGH TOOLS, HALF PRICE

Tecnico Supporto e certificato di garanzia elettronica www.vevor.com/support

LAMPADA A INFRAROSSI PER VERNICE

MODELLO: 2X3. 3K. 1A. 1AX. 1AS-1. 2A. 3A

We continue to be committed to provide you tools with competitive price.

"Save Half", "Half Price" or any other similar expressions used by us only represents an
estimate of savings you might benefit from buying certain tools with us compared to the major
top brands and does not necessarily mean to cover all categories of tools offered by us. You

are kindly reminded to verify carefully when you are placing an order with us if you are

actually saving half in comparison with the top major brands.


https://www.vevor.com/support




®
VEVOR Infrared Paint Lamp

TOUGH TOOLS, HALF PRICE

MODELLO: 2X3. 3K. 1A. 1AX. 1AS-1. 2A. 3A

NEED HELP? CONTACT US!

Have product questions? Need technical support? Please feel free to
contact us:

Technical Support and E-Warranty Certificate
www.vevor.com/support

This is the original instruction, please read all manual instructions
carefully before operating. VEVOR reserves a clear interpretation of our
user manual. The appearance of the product shall be subject to the
product you received. Please forgive us that we won't inform you again if
there are any technology or software updates on our product.



Avvertenza: per ridurre il rischio di lesioni, I'utente deve leggere
attentamente il manuale di istruzioni.

Questo dispositivo & conforme alla Parte 15 delle Norme FCC. Il
funzionamento & soggetto alle seguenti due condizioni: (1)
Questo dispositivo non deve causare interferenze dannose e (2)
Questo dispositivo deve accettare qualsiasi interferenza
ricevuta, comprese le interferenze che potrebbero causare un
funzionamento indesiderato.

i

Questo prodotto & soggetto alle disposizioni della Direttiva
Europea 2012/19/CE. Il simbolo raffigurante un bidone della
spazzatura barrato indica che il prodotto richiede la raccolta
differenziata nell'Unione Europea. Questo vale per il prodotto e
tutti gli accessori contrassegnati da questo simbolo. | prodotti
contrassegnati come tali non possono essere smaltiti con i
normali rifiuti domestici, ma devono essere conferiti presso un
punto di raccolta per il riciclaggio di apparecchiature elettriche
ed elettroniche.

PARAMETER LIST
Modello 2X3 3K 1A 1AX | 1AS-1 | 2A 3A
Tensione | 110/2 | 110/2 | 110/2 | 110/2 | 110/2 | 110/ | 110/22
(V) 20 20 20 20 20 | 220 0
Potenza
(W) 3 3 1.5 1 2 2.2 3.3
T
|.mer. NO NO 1-60 1-60 1-60 | 1-60 1-60
(minuti)
Superficie
di cottura / | 0,32 0,23 | 0,33 | 0,48 0,8
(m?)
28,9
P tt : :
esonetlo | o5 | 695 | 109 | 17 | 355 | “*® | (colon
(kg) > na di



javascript:;

support
0/8,5

( portal
ampad

PART LIST

Modello

Immagine

Accessori

2X3

Testa della lampada *6
Portalampada *4
Vite (M6 *8 ) *12

3K

Testa della lampada *9
Portalampada *6
Vite 9 (M6 *8 ) *18

1A

Testa della lampada *1

Colonne (colonna A+colonna B) *1

Morsetti (morsetto A+morsetto B) *1

1 maniglia a forma di U *1

Base *1 / Supporto base *1

Modelli di maniglie regolabili *3 ( 2 per M8 *
20/1 per M12 * 95)

Modelli di maniglie a fiore di prugna *2 ( 1 per
M10 * 50 * 30/1 per M8 * 30 * 20 )

Viti M8 * 55 *6 / Dadi M8 *6 ; cuscinetti piatti *6
/ chiave inglese *1 / esagono incassato *1
ruote *4 (2 freni / 2 ruote per attivita)



javascript:;

1AX

Testa della lampada *1

1AS-1

Testa della lampada *1

Sostituire il tubo della lampada *2
Treppiede *1

Maniglia *1

2A

Testa della lampada *1

Colonne *1 (colonna A+colonna B)

Morsetti *1 (morsetto A+morsetto B)

Base *1 / Supporto base *1

Modello maniglia regolabile *1 ( M12 * 95)
Modelli di maniglie a fiore di prugna *2 ( 1 M10
*50*30/1M8*30*20)

Viti M8 * 55 *6 / Dadi M8 *6 / Rondelle piatte
*2 / Chiave *1 / Esagono incassato *1

Ruote *4 (2 freni / 2 ruote per attivita)
Sistema di controllo *1

Linee di collegamento *2




3A

Casella A:

1 set di portalampada (inclusi 3 tubi lampada
assemblati in uno);

Casella B:

1 set di sistema di controllo della colonna

1 set di Base

Maniglie regolabili *3 (con 2 rondelle e 1 vite)
Angoli esagonali interni *2

Ruote *4 (2 con freno / 2 mobili)

Maniglia *2
Headlight grille Rear lamp cover Side panel
2 Light tube 4
3

|

= ({-
]

+—5 Angle iron

. 1

0.’*

o
|1/ S— 17

| LIl

]




Rear lamp
Light tube®V®"  U-shaped handle] |
Headlight grille 1 2 3 4

6 Clamp

7 Column

8 Column fixing seat

Q9 Pedestal

10 Wheel




1.Side panel 2.Rear handle

3.Headlight grille 4 .Light tube  5.Rear lamp cover



Antenna
Timer cable

1 2 3 Rear lamp cover

5 Butterfly nut

6 Tripod




Rear lamp cover Light tube Handle

3 8 4

7 Headlight grille

\
(‘L} 6 Tripod




2 Reflector E
‘ » 3 Light tube 6 U-shaped handle
1 Headlight grille

4 Rear lamp cover

7 L-shaped handle '
I

10 Column fixing seat

~_ =11 Pedestal
|

= <]
e

§ T~ 12 Wheel

-10 -



3 Light tube

Reflector

Headlight grille 4 Rear lamp cover

O Big handle

A

RS \ { ————10 Control box
/ W\ ‘ ’ (Internal circuit board)
N jn

I 6  U-shaped
L-shaped handle handle

Pneumatic spring 8 ‘ ]

717 Base middle plate

T 12 Wheel
13 Base side panel

SECURITY & WARNINGS

* Non utilizzare questa macchina in ambienti infiammabili o esplosivi, come

liquidi, gas o particelle inflammabili, ecc., altrimenti potrebbe facilmente
causare un incendio.

» Se si deve utilizzare questa macchina nella sala verniciatura, &
necessario prima purificare I'aria nella stanza.

* Non colpire o urtare la macchina.

* Evitare di inserire oggetti duri nella testa della lampada.

* Utilizzare sempre un panno morbido o del cotone imbevuto di alcol per
pulire delicatamente il tubo e il riflettore per mantenerla pulita (Nota:

-1 -



assicurarsi di scollegare I'alimentatore e di lasciarla raffreddare dopo
averla pulita, dopo venti minuti, finché I'alcol non evapora completamente
prima di accendere la lampada, altrimenti potrebbe scoppiare faciimente!)
» Durante lo spostamento della macchina, fare attenzione alle buche per
evitare il ribaltamento.

* Per garantire la sicurezza, la macchina deve essere collegata al cavo di
terra. La macchina con messa a terra deve essere collegata a una presa
installata secondo le linee guida appropriate. Non modificare o convertire il
collegamento di terra. Non utilizzare alcun convertitore di presa. In caso di
dubbi, far verificare la corretta messa a terra da un elettricista
professionista.

» Assicurare sempre una buona messa a terra per evitare scosse
elettriche.

* Prima di accendere la macchina, rimuovere eventuali oggetti dalla parte
anteriore della testa della lampada.

* Quando l'unita & accesa, tenersi ad almeno 4 metri di distanza dal luogo
in cui si esegue la verniciatura a spruzzo.

» Se la lampada non si accende dopo aver acceso l'alimentazione, la presa
potrebbe essere allentata.

* Per evitare incidenti causati dal disordine e dalla scarsa illuminazione, si
prega di mantenere il luogo pulito e ben illuminato .

« Evitare di utilizzare la macchina in luoghi piovosi o umidi. L'infiltrazione di
acqua puo causare scosse elettriche o danni alla macchina.

» Se la macchina deve essere utilizzata all'aperto, utilizzare un cavo
speciale per esterni contrassegnato con "WA" o "W" per evitare scosse
elettriche.

» Evitare di toccare con il corpo una superficie messa a terra per
aumentare il rischio di scosse elettriche.

* Sostituire tempestivamente i cavi danneggiati per evitare scosse
elettriche.

* Non utilizzare il cavo in modo improprio. Non spostare la macchina
tirando il cavo o staccando la spina dalla presa. Il cavo deve essere tenuto
lontano da parti troppo calde, oleose o taglienti e da oggetti in movimento.

-12-



Sostituire tempestivamente i cavi danneggiati per evitare scosse elettriche.
* Per evitare un calore eccessivo, non coprire la stufa. Se la stufa viene
coperta o posizionata in modo errato, pud verificarsi un rischio di incendio.
* Non utilizzare il riscaldatore in bagno o vicino alle piscine.

» Evitare la presenza di persone non autorizzate, come astanti, bambini e
visitatori, quando la macchina & in uso. Se necessario, sorvegliare la
macchina.

« E vietato cuocere due lampade una contro I'altra o cuocere una lampada
sull'altra senza alcun oggetto cotto.

* La sostituzione della lampada deve essere effettuata presso un centro di
assistenza o da un professionista.

OPERATION

2X3. 3K

-13-



-14 -



-15-




1AS-1

-16 -



-17 -



2A

e

T T

-

- =

- -

- .

-18 -



3A

-19-



-rz'
J‘l' 'I_ ]
4 ¥ ;
A i "I; i / ') T3] Irnpe
! W i o
1] € > ! TR
| 121 H | ]
| a7 i o |
{0 ] ‘ I 7
: |
. - 1Tl
‘\\ 2 ';—'l'ﬂ-»- |
| -‘," ."..‘H
;
r ‘
:.' : Ir
v ' H
| - H |
-
x ¥ II
) I
| ‘\
Sostituzione della lampada
- .I
= < !.-/ ..
-4 VA
Ne—XA
~ Wt
~ - .

Collegare la presa del cavo della lampada come mostrato qui.

-20-




Le lampade sono avvitate all'alloggiamento su entrambi i lati .

Descrizione chiave

Controllo del tempo

Regolazione percentuale di potenza

Interruttore indipendente a tre lampade

-21-



Controllo del tempo

Produttore: Shanghaimuxinmuyeyouxiangongsi
Indirizzo: Baoshanqu Shuangchenglu 803 lungo 11hao 1602A-1609

Shanghai

Importato A Australia: SIHAO PTY LTD.1 ROKEVA
STREETEASTWOOD

Nuovo Galles del Sud 2122 Australia

Importato A Stati Uniti: Sanven Tecnologia Ltd. Suite 250.9166 Anaheim
Luogo, Rancho Cucamonga, CA91730

UK

REP

EC

REP

Pooledas Group Ltd

Unit 5 Albert Edward House,

The Pavilions Preston, United Kingdom
pooledas123@gmail.com
01772418127

SHUNSHUN GmbH

Romeracker 9 22021,76351
Linkenheim-Hochstetten, Germany
euvertreter@gmail.com

+49 1727041930

-22 -






VEVOR

TOUGH TOOLS, HALF PRICE

Tecnico Supporto e certificato di garanzia elettronica
www.vevor.com/support


https://www.vevor.com/support

VEVOR'

TOUGH TOOLS, HALF PRICE

Técnico Soporte y certificado de garantia electrénica www.vevor.com/support

LAMPARA DE PINTURA INFRARROJA

MODELO: 2X3. 3K. 1A. 1AX. 1AS-1. 2A. 3A

We continue to be committed to provide you tools with competitive price.

"Save Half", "Half Price" or any other similar expressions used by us only represents an
estimate of savings you might benefit from buying certain tools with us compared to the major
top brands and does not necessarily mean to cover all categories of tools offered by us. You

are kindly reminded to verify carefully when you are placing an order with us if you are

actually saving half in comparison with the top major brands.


https://www.vevor.com/support




®
VEVOR Infrared Paint Lamp

TOUGH TOOLS, HALF PRICE

MODELO: 2X3. 3K. 1A. 1AX. 1AS-1. 2A. 3A

NEED HELP? CONTACT US!

Have product questions? Need technical support? Please feel free to
contact us:

Technical Support and E-Warranty Certificate
www.vevor.com/support

This is the original instruction, please read all manual instructions
carefully before operating. VEVOR reserves a clear interpretation of our
user manual. The appearance of the product shall be subject to the
product you received. Please forgive us that we won't inform you again if
there are any technology or software updates on our product.



Advertencia: Para reducir el riesgo de lesiones, el usuario debe
leer atentamente el manual de instrucciones.

Este dispositivo cumple con la Parte 15 de las Normas de la
FCC. Su funcionamiento esta sujeto a las dos condiciones
siguientes: (1) Este dispositivo no puede causar interferencias
perjudiciales y (2) Este dispositivo debe aceptar cualquier
interferencia recibida, incluidas las que puedan causar un
funcionamiento no deseado.

i

Este producto esta sujeto a la Directiva Europea 2012/19/CE. El
simbolo de un contenedor de basura tachado indica que el
producto requiere la recogida selectiva de residuos en la Union
Europea. Esto aplica al producto y a todos los accesorios
marcados con este simbolo. Los productos marcados con este
simbolo no pueden desecharse con la basura doméstica
normal, sino que deben llevarse a un punto de recogida para el
reciclaje de aparatos eléctricos y electronicos.

PARAMETER LIST
Modelo 2X3 3K 1A 1AX | 1AS-1| 2A 3A
Voltaje (V) 110/2 | 110/2 | 110 110 110 110/ 110
J 20 20 /220 /220 /220 | 220 /220
Potencia
3 3 1.5 1 2 2.2 3.3
(kW)
Temporllza NO NO 1-60 1-60 1-60 | 1-60 1-60
dor (min)
Superficie
de
0.32 0,23 0.33 | 0.48 0.8
horneado / /
(m?)
28,9
14.6 ’
Pesoneto | 65 | 695 | 109 | 17 | 355 ( colum
(kg) S na de



javascript:;

soporte
/18,5
( portal
ampara
s))
PART LIST
Modelo Imagen Accesorios
Cabezal de lampara *6
2X3 Portalamparas *4
Tornillo (M6 *8) * 12
Cabezal de lampara *9
3K Portalamparas *6
Tornillo 9 ( M6 *8 ) *18
Cabezal de lampara *1
Columnas (columna A+columna B) *1
Abrazaderas (abrazadera A + abrazadera B)
*1
1 mango en forma de U *1
Base *1 / Soporte de base *1
1A Modelos de manijas ajustables *3 ( 2 para M8

*20/1 paraM12 * 95)

Modelos de mangos de flor de ciruelo *2 ( 1
para M10 * 50 * 30/1 para M8 * 30 * 20 )
Tornillos M8*55 *6 / Tuercas M8 *6 ;
almohadillas planas *6 / llave *1 / casquillo
hexagonal *1

ruedas *4 (2 frenos / 2 ruedas de actividad)



javascript:;

1AX

Cabezal de lampara *1

1AS-1

Cabezal de lampara *1

Reemplace el tubo de la lampara *2
Tripode *1

Mango *1

2A

Cabezal de lampara *1

Columnas *1 (columna A+columna B)
Abrazaderas *1 (abrazadera A+abrazadera B)
Base *1 / Soporte de base *1

Modelo de mango ajustable * 1 ( M12 * 95)
Modelos de manijas de flor de ciruelo * 2 ( 1
M10*50*30/1 M8 *30*20)

Tornillos M8 * 65 * 6 / Tuercas M8 * 6 /
Arandelas planas * 2/ Llave * 1/ Llave
hexagonal * 1

Ruedas *4 (2 frenos / 2 ruedas de actividad)
Sistema de control *1

Lineas de conexién *2




3A

Caja A:

1 juego de portalamparas (incluye 3 tubos de
lampara ensamblados en uno);

Caja B:

1 juego de sistema de control de columna
1 juego de base

Manijas ajustables *3 (con 2 arandelas y 1
tornillo)

Esquinas hexagonales interiores *2
Ruedas *4 (2 con freno / 2 moviles)
Mango *2

Headlight grille Rear lamp cover

1

Side panel
2 Light tube 4

)

3| f-
]

+—5 Angle iron

a -
HE| [

]
Chi

LR




Rear lamp
Light tube®V®"  U-shaped handle] |
Headlight grille 1 2 3 4

6 Clamp

7 Column

8 Column fixing seat

Q9 Pedestal

10 Wheel




1.Side panel 2.Rear handle

3.Headlight grille 4 .Light tube  5.Rear lamp cover



Antenna
Timer cable

1 2 3 Rear lamp cover

5 Butterfly nut

6 Tripod




Rear lamp cover Light tube Handle

3 8 4

7 Headlight grille

\
(‘L} 6 Tripod




2 Reflector E
‘ » 3 Light tube 6 U-shaped handle
1 Headlight grille

4 Rear lamp cover

7 L-shaped handle '
I

10 Column fixing seat

~_ =11 Pedestal
|

= <]
e

§ T~ 12 Wheel

-10 -



3 Light tube

Reflector

Headlight grille 4 Rear lamp cover

O Big handle

A

RS \ { ————10 Control box
/ W\ ‘ ’ (Internal circuit board)
N jn

v 7
I 6  U-shaped
L-shaped handle handle

Pneumatic spring 8 ‘ ]

717 Base middle plate

T 12 Wheel
13 Base side panel

SECURITY & WARNINGS

* No utilice esta maquina en entornos inflamables o explosivos, como
liquidos, gases o particulas inflamables, etc., ya que facilmente provocara
un incendio.

* Si necesita utilizar esta maquina en la sala de pintura, primero debe
purificar el aire de la habitacion.

* No golpee ni golpee la maquina.

* Evite insertar objetos duros en el cabezal de la lampara.

« Utilice siempre un pano suave o algodén humedecido en alcohol para
limpiar suavemente el tubo y el reflector. Para mantener limpio (Nota:

-1 -



Asegurese de desconectar la fuente de alimentacién y dejar enfriar
después de limpiar, debe ser después de veinte minutos, hasta que el
alcohol se evapore completamente antes de encender la lampara, de lo
contrario, la lampara es facil de explotar).

* Al mover la maquina, preste atencioén a los baches para evitar vuelcos.

* La maquina debe estar conectada al cable de tierra para garantizar su
seguridad. La maquina con conexion a tierra debe estar conectada a una
toma de corriente instalada segun las normas adecuadas. No modifique ni
modifique la conexion a tierra. No utilice ningun convertidor de toma de
corriente. En caso de duda, solicite a un electricista profesional que revise
la conexién a tierra.

* Asegurese siempre de que exista una buena conexion a tierra para evitar
descargas eléctricas.

* Retire los objetos de la parte delantera del cabezal de la lampara antes
de encender la maquina.

* Manténgase al menos a 4 metros de distancia del lugar de pulverizacion
de pintura cuando la unidad esté encendida.

« Si la lampara no se enciende después de encenderla , es posible que el
portalamparas esté suelto.

* Para evitar accidentes causados por el desorden y la poca luz, mantenga
el lugar limpio y bien iluminado .

* Evite usar la maquina en zonas lluviosas o humedas. La entrada de agua
podria causar descargas eléctricas o dafios en la maquina.

» Si la maquina se va a utilizar en exteriores, utilice un cable especial para
exteriores marcado con "WA" o "W" para evitar descargas eléctricas.

» Evite tocar con su cuerpo una superficie conectada a tierra para
aumentar la posibilidad de sufrir una descarga eléctrica.

* Reemplace los cables dafiados rapidamente para evitar descargas
eléctricas.

* No utilice el cable de forma inapropiada. No mueva la maquina tirando
del cable ni desenchufandola . Mantenga el cable alejado de piezas
demasiado calientes, aceitosas o afiladas, asi como de objetos méviles.
Reemplace los cables dafiados de inmediato para evitar descargas

-12-



eléctricas.

 Para evitar un calor excesivo, no cubra el calentador. Si se cubre o se
coloca en una posicion incorrecta, puede producirse un incendio.

* No utilice el calentador en el bafio o cerca de piscinas.

* Evite la presencia de personas no profesionales, como transeuntes,
nifos y visitantes, cuando la maquina esté en uso. Si es necesario, vigile
la maquina.

* Esta prohibido cocer dos lamparas una contra otra o cocer una lampara
sobre la otra sin ningun objeto cocido.

* El reemplazo de la lampara debe realizarse en un centro de servicio o por
un profesional.

OPERATION

2X3, 3K

1A
-13-



-




-15-



-16 -



2A

e

T T

-

- =

- -

- .

-17 -



3A

-18 -



e

! —
= ' ~~dreed
AL > ' T
| o H | J
e \ | -~
- 3 . 2]
h A 1|
" ";—1"-»-
| P “.,
r" bl
1 'r
=} 1 L}
g : i
| - H |
,I
& ¥ II
e
] ‘\
Reemplazo de lampara
_— 1
. !.//-
‘\\ 4
N
b .">’
-~ [ —

Conecte el enchufe del cable de la lampara como se muestra aqui.

-19-



Las lamparas se atornillan a la carcasa por ambos lados .

Descripcion de la clave

Control de tiempo

Ajuste\del porcentaje de potencia

Interruptor independiente de tres lamparas

-20-



Control de tiempo

Fabricante: Shanghaimuxinmuyeyouxiangongsi
DIRECCION: Baoshanqu Shuangchenglu 803 largo 11hao 1602A-1609

Llevar a la fuerza

Importado a AUS: SIHAO PTY LTD.1 ROKEVA CALLE EASTWOOD
Nueva Gales del Sur 2122 Australia

Importado a Estados Unidos: Sanven Tecnologia Limitado. Suite
250,9166 Anaheim

Lugar,Rancho Cucamonga, CA 91730

UK

REP

EC

REP

Pooledas Group Ltd

Unit 5 Albert Edward House,

The Pavilions Preston, United Kingdom
pooledas123@gmail.com
01772418127

SHUNSHUN GmbH

Romeracker 9 22021,76351
Linkenheim-Hochstetten, Germany
euvertreter@gmail.com

+49 1727041930

-21-






VEVOR

TOUGH TOOLS, HALF PRICE

Técnico Certificado de soporte y garantia electrénica
www.vevor.com/support


https://www.vevor.com/support

VEVOR'

TOUGH TOOLS, HALF PRICE

Techniczny Wsparcie i certyfikat gwaranciji elektronicznej www.vevor.com/support

LAMPA NA PODCZERWIEN

MODEL: 2X3, 3K, 1A, 1AX, 1AS-1, 2A, 3A

We continue to be committed to provide you tools with competitive price.

"Save Half", "Half Price" or any other similar expressions used by us only represents an
estimate of savings you might benefit from buying certain tools with us compared to the major
top brands and does not necessarily mean to cover all categories of tools offered by us. You

are kindly reminded to verify carefully when you are placing an order with us if you are

actually saving half in comparison with the top major brands.


https://www.vevor.com/support




®
VEVOR Infrared Paint Lamp

TOUGH TOOLS, HALF PRICE

MODEL: 2X3, 3K, 1A, 1AX, 1AS-1, 2A, 3A

NEED HELP? CONTACT US!

Have product questions? Need technical support? Please feel free to
contact us:

Technical Support and E-Warranty Certificate
www.vevor.com/support

This is the original instruction, please read all manual instructions
carefully before operating. VEVOR reserves a clear interpretation of our
user manual. The appearance of the product shall be subject to the
product you received. Please forgive us that we won't inform you again if
there are any technology or software updates on our product.



Ostrzezenie: Aby zminimalizowaé ryzyko obrazen, uzytkownik
powinien uwaznie przeczytac instrukcje obstugi.

To urzagdzenie jest zgodne z czescig 15 przepisow FCC. Jego
dziatanie podlega dwém nastepujgcym warunkom: (1)
Urzgdzenie nie moze powodowaé szkodliwych zaktéceh oraz
(2) Urzadzenie musi akceptowaC¢ wszelkie odbierane
zaktécenia, w tym zakiécenia, ktére mogg powodowac
niepozgdane dziatanie.

i

Niniejszy produkt podlega przepisom Dyrektywy Europejskiej
2012/19/WE. Symbol przedstawiajgcy przekreslony kosz na
Smieci na kétkach oznacza, ze produkt wymaga selektywne;j
zbiorki odpaddéw w Unii Europejskiej. Dotyczy to produktu i
wszystkich akcesoriéw oznaczonych tym symbolem. Produktow
oznaczonych tym symbolem nie mozna wyrzuca¢ razem z
normalnymi odpadami domowymi, lecz nalezy je dostarczy¢ do
punktu zbiorki urzgdzen elektrycznych i elektronicznych
przeznaczonych do recyklingu.

PARAMETER LIST
Model | 2X3 | 3tys. | 1A | 1AX |1AS1]| 2A | 3A
Napiecie | 110/2 | 110/2 | 110 | 110 | 110 | 110/ | 110
V) 20 | 20 | /220 | 1220 | /220 | 220 | /220
Moc (kW) | 3 3 1,5 1 2 | 22| 33
Timer (min) | NIE | NIE | 1-60 | 1-60 | 1-60 | 1-60 | 1-60
Powierzch
niado 032 | 023 | 033 | 048 | 08
pieczenia / /
(m?)
28.9
14, !
Masanetto | oc | 605 | 109 | 1.7 | 355 ® 1 (kolum
(ko) 5 | L



javascript:;

statywo
wa /8,5
( uchwy

lampy )

PART LIST

Model

Zdjecie

Akcesoria

2X3

Gtowica lampy *6
Uchwyt lampy *4
Sruba (M6 *8 ) *12

3 tys.

Gtowica lampy *9
Uchwyt lampy *6
Sruba 9 (M6 *8) *18

1A

Gtowica lampy *1

Kolumny (kolumna A + kolumna B) *1

Zaciski (zacisk A + zacisk B) *1

1 Uchwyt w ksztatcie litery U *1

Podstawa *1 / Uchwyt podstawy *1

Modele uchwytéw regulowanych *3 ( 2 dla M8
*20/1 dlaM12 *95)

Modele uchwytéw kwiatu sliwy *2 ( 1 dla M10 *
50 * 30/1 dla M8 * 30 * 20 )

Sruby M8 * 55 * 6 / Nakretki M8 *6 ; podkfadki
ptaskie *6 / klucz *1 / gniazdo szes$ciokgtne *1
kétka *4 (2 hamulce / 2 kotka jezdne)



javascript:;

1AX

Gtowica lampy *1

1AS-1

Gtowica lampy *1
Wymien swietléwke *2
Statyw *1

Uchwyt *1

2A

Gtowica lampy *1

Kolumny *1 (kolumna A + kolumna B)

Zaciski *1 (zacisk A + zacisk B)

Podstawa *1 / Uchwyt podstawy *1

Model z regulowang raczkg *1 (M12 * 95)
Modele uchwytoéw kwiatu sliwy *2 (1 M10 * 50
*30/1M8*30*20)

Sruby M8 * 55 * 6 / Nakretki M8 * 6 / Podktadki
ptaskie * 2 / Klucz * 1 / Gniazdo sze$ciokatne *
1

Kotka *4 (2 hamulce / 2 kétka jezdne)

Uktad sterowania *1

Linie potgczeniowe *2




3A

|

|
}

i

Pole A:

1 zestaw uchwytdéw do lamp (zawiera 3
Swietléwki zmontowane w jedng);

Pole B:

1 zestaw systemu sterowania kolumng
1 zestaw podstaw
Uchwyty regulowane *3 (z 2 podktadkami i 1

Srubg)

Wewnetrzne narozniki szesciokgtne *2
Kotka *4 (2 hamulce / 2 ruchome)
Uchwyt *2

Headlight grille Rear lamp cover

1

2

Light tube
3

Side panel

4

|

e
]

. 1
o 5

LR

)

P

+—5 Angle iron

-

o]




Rear lamp
Light tube®V®"  U-shaped handle] |
Headlight grille 1 2 3 4

6 Clamp

7 Column

8 Column fixing seat

Q9 Pedestal

10 Wheel




1.Side panel 2.Rear handle

3.Headlight grille 4 .Light tube  5.Rear lamp cover



Antenna
Timer cable

1 2 3 Rear lamp cover

5 Butterfly nut

6 Tripod




Rear lamp cover Light tube Handle

3 8 4

7 Headlight grille

\
(‘L} 6 Tripod




2 Reflector E
‘ » 3 Light tube 6 U-shaped handle
1 Headlight grille

4 Rear lamp cover

7 L-shaped handle '
I

10 Column fixing seat

~_ =11 Pedestal
|

= <]
e

§ T~ 12 Wheel

-10 -



Headlight grille 3 Light tube

1 REﬂemJ’ 4 Rear lamp cover

O Big handle

7
T 6  U-shaped A
L-shaped handle handle / |

’ (Internal circuit board)

Pneumatic spring 8 ‘ ]

717 Base middle plate

i 712 Wheel
13 Base side panel

SECURITY & WARNINGS

* Nie nalezy uzywac tego urzgdzenia w otoczeniu zagrozonym pozarem,
np. w otoczeniu fatwopalnych cieczy, gazéw lub czgsteczek itp., gdyz
moze to spowodowac pozar.

« Jesli zamierzasz uzy¢ tego urzadzenia w lakierni, musisz najpierw
oczysci¢ powietrze w tym pomieszczeniu.

* Nie uderzaj i nie uderzaj maszyny.

* Unikaj wkfadania twardych przedmiotéw do gtowicy lampy.

* Do delikatnego przecierania rury i reflektora nalezy zawsze uzywaé
miekkiej szmatki lub waty nasgczonej alkoholem. aby utrzymac lampe w

-1 -



czystosci (Uwaga: Pamietaj, aby odtgczy¢ zasilanie i pozostawi¢ lampe do
ostygniecia po wytarciu (co powinno nastgpi¢ po dwudziestu minutach), az
alkohol catkowicie odparuje przed wigczeniem lampy, w przeciwnym razie
lampa moze tatwo peknac!)

* Podczas przemieszczania maszyny nalezy zwraca¢ uwage na dziury w
jezdni, aby unikng¢ wywrocenia.

* Aby zapewni¢ bezpieczenstwo, urzgdzenie musi by¢ podigczone do

przewodu uziemiajgcego. Uziemienie urzadzenia musi by¢ podtgczone do
gniazdka zainstalowanego zgodnie z odpowiednimi wytycznymi. Nie
nalezy zmienia¢ ani przeksztatca¢ potgczenia uziemienia. Nie nalezy
uzywac zadnych przejsciowek. W razie watpliwosci nalezy zleci¢
sprawdzenie poprawnosci uziemienia wykwalifikowanemu elektrykowi.

* Aby uniknagé porazenia pragdem elektrycznym, zawsze nalezy zadbac o
dobre uziemienie.

* Przed wigczeniem urzgdzenia nalezy usungé przedmioty znajdujgce sie
przed gtowicg lampy.

» Gdy urzadzenie jest wigczone, nalezy zachowac odlegto$¢ co najmniej 4
metrow od miejsca natryskiwania farby.

* Jezeli lampa nie zapala sie po wtgczeniu zasilania , gniazdo moze byé
poluzowane.

* Aby unikng¢ wypadkdéw spowodowanych bataganem i stabym
os$wietleniem, utrzymuj pomieszczenie w czystosci i dobrym oswietleniu .
* Unikaj uzywania urzgdzenia w deszczowych i mokrych miejscach.
Dostanie sie wody moze spowodowaé porazenie pragdem lub uszkodzenie
urzgdzenia.

* Jezeli urzgdzenie bedzie uzywane na zewnatrz, nalezy zastosowac

specjalny przewdéd do uzytku na zewnatrz oznaczony symbolem ,,WA”

lub ,,W” , aby zapobiec porazeniu pragdem elektrycznym.

* Unikaj dotykania ciatem uziemionej powierzchni, aby nie dopusci¢ do
porazenia prgdem.

-12-



» Aby zapobiec porazeniu prgdem elektrycznym, nalezy niezwiocznie
wymieni¢ uszkodzone przewody.

* Nie uzywaj przewodu zasilajgcego w niewtasciwy sposob. Nie przesuwaj
urzgdzenia, ciggnac za przewod ani wyciggajgc wtyczke z gniazdka.
Przewdd nalezy trzymac z dala od zbyt gorgcych, zaolejonych lub ostrych
czedci oraz ruchomych przedmiotéow. Uszkodzone przewody nalezy
niezwtocznie wymienic, aby zapobiec porazeniu pradem.

* Aby unikng¢ nadmiernego nagrzewania, nie nalezy przykrywac grzejnika.
Przykrycie grzejnika lub umieszczenie go w niewtasciwym miejscu moze
spowodowac zagrozenie pozarem.

* Nie nalezy uzywac grzejnika w fazience ani w poblizu basendw.

* Unikaj obecnosci osdb nieprofesjonalnych, takich jak osoby postronne,
dzieci i goscie, podczas uzytkowania maszyny. W razie potrzeby
zabezpiecz maszyne.

» Zabrania sie pieczenia dwéch lamp naprzeciwko siebie lub pieczenia
jednej lampy na drugiej bez zadnego przedmiotu pieczonego.

* Wymiane lampy nalezy wykonywac w serwisie lub u fachowca.

OPERATION

2X3. 3K

-13-



1A

-14 -




-15-




1AS-1

-16 -



-17 -



2A

e

T T

-

- =

- -

- .

-18 -



3A

-19-



’
" | i #
\ = SR ;
~ £
. -
. ra
~ »
~ -
el .=
| - i
- -‘"\_
| - bl 4
~ "\\
1 ~
" | o
] A
r‘ ]
b
\ ] | i
-, F |
[
L g %
= i ' X i
u, ! i
'
. ! [
! + | J
l’II ]’
%
i i
\ | W [
- k] T
LS A ’
il B r
[ " ¥
Ly 3 #
“ ’
S )
% 4 -
~
~ -
e L
s ]
- N

Podtacz gniazdo przewodu lampy, jak pokazano tutaj.

-20-



Lampy przykrecane sg do obudowy z obu stron .

Opis klucza

Kontrola czasu

Regulacja procentu mocy

Niezalezny przetacznik trzech lamp

-21-



Kontrola czasu

Producent: Shanghaimuxinmuyeyouxiangongsi
Adres: Baoshanqu Shuangchenglu 803dtugi 11hao 1602A-1609

Szanghaj

Importowany Do AUS: SIHAO PTY SPOtKA Z OGRANICZONA
ODPOWIEDZIALNOSCIA 1 ROKEVA ULICA WSCHOD

Nowa Potudniowa Walia 2122 Australia

Importowany Do USA: Sanven Technologia Sp. z 0.0. Apartament 250
9166 Anaheim
Miejsce, Rancho Cucamonga, CA91730

UK

REP

EC

REP

Pooledas Group Ltd

Unit 5 Albert Edward House,

The Pavilions Preston, United Kingdom
pooledas123@gmail.com
01772418127

SHUNSHUN GmbH

Romeracker 9 22021,76351
Linkenheim-Hochstetten, Germany
euvertreter@gmail.com

+49 1727041930

-22 -



-23-






VEVOR

TOUGH TOOLS, HALF PRICE

Techniczny Certyfikat wsparcia i gwarancji elektronicznej
www.vevor.com/support


https://www.vevor.com/support

VEVOR'

TOUGH TOOLS, HALF PRICE

Technisch Ondersteuning en e-garantiecertificaat www.vevor.com/support

INFRAROOD VERFLAMP

MODEL: 2X3, 3K, 1A, 1AX, 1AS-1, 2A, 3A

We continue to be committed to provide you tools with competitive price.

"Save Half", "Half Price" or any other similar expressions used by us only represents an
estimate of savings you might benefit from buying certain tools with us compared to the major
top brands and does not necessarily mean to cover all categories of tools offered by us. You

are kindly reminded to verify carefully when you are placing an order with us if you are

actually saving half in comparison with the top major brands.


https://www.vevor.com/support




®
VEVOR Infrared Paint Lamp

TOUGH TOOLS, HALF PRICE

MODEL: 2X3, 3K, 1A, 1AX, 1AS-1, 2A, 3A

NEED HELP? CONTACT US!

Have product questions? Need technical support? Please feel free to
contact us:

Technical Support and E-Warranty Certificate
www.vevor.com/support

This is the original instruction, please read all manual instructions
carefully before operating. VEVOR reserves a clear interpretation of our
user manual. The appearance of the product shall be subject to the
product you received. Please forgive us that we won't inform you again if
there are any technology or software updates on our product.



Waarschuwing: om het risico op letsel te verminderen, moet de
gebruiker de gebruiksaanwijzing zorgvuldig lezen.

Dit apparaat voldoet aan Deel 15 van de FCC-regels. Het
gebruik is onderworpen aan de volgende twee voorwaarden: (1)
Dit apparaat mag geen schadelijke interferentie veroorzaken, en
(2) dit apparaat moet alle ontvangen interferentie accepteren,
inclusief interferentie die ongewenste werking kan veroorzaken.

i

Dit product valt onder de bepalingen van de Europese Richtlijn
2012/19/EG. Het symbool met een doorgekruiste vuilnisbak
geeft aan dat het product in de Europese Unie gescheiden
afvalinzameling vereist. Dit geldt voor het product en alle
accessoires die met dit symbool zijn gemarkeerd. Producten die
als zodanig zijn gemarkeerd, mogen niet met het normale
huisvuil worden weggegooid, maar moeten worden ingeleverd
bij een inzamelpunt voor de recycling van elektrische en
elektronische apparaten.

PARAMETER LIST

Model 2X3 3K 1A 1AX | 1AS-1 | 2A 3A

Spanning | 110/2 | 110/2 | 110 110 110 110/ 110

(V) 20 20 1220 1220 1220 | 220 1220
Vermogen
(KW) 3 3 1,5 1 2 22 3.3

Timer (min) | NEE | NEE | 1-60 1-60 1-60 | 1-60 1-60

Bakoppervl
2 2 4

ak (m?) / / 0,3 0,23 0,33 0,48 0,8
28,9( st
. andaar
Ner:tto(ie‘;v'c 465 | 695 | 109 | 17 | 355 1‘;'6 dkolom
k /8,5
(lamph



javascript:;

| | || Jouder)]

PART LIST

Model

Afbeelding

Accessoires

2X3

Lampkop *6
Lamphouder *4
Schroef ( M6 *8 ) *12

3K

Lampkop *9
Lamphouder *6
Schroef 9 (M6 *8 ) *18

1A

Lampkop *1

Kolommen (kolom A + kolom B) *1
Klemmen (klem A+klem B) *1

1 U-vormige handgreep *1

Basis *1 / Basishouder *1

Modellen van verstelbare handgrepen *3 ( 2
voor M8 * 20/1 voor M12 * 95)

Modellen van pruimenbloesemgrepen *2 ( 1
voor M10 * 50 * 30/1 voor M8 * 30 * 20 )

M8 * 55 schroeven *6 / M8 moeren *6 ; vlakke
pads *6 / sleutel *1 / zeskantsleutel *1
wielen *4 (2 remmen / 2 activiteitswielen)

1AX

Lampkop *1



javascript:;

1AS-1

Lampkop *1

Lampbuis vervangen *2
Statief *1

Handvat *1

2A

Lampkop *1

Kolommen *1 (kolom A + kolom B)
Klemmen *1 (klem A+klem B)

Basis *1 / Basishouder *1

Verstelbaar handvatmodel *1 (M12 * 95)
Modellen van pruimenbloesemgrepen *2 ( 1
M10*50*30/1M8*30*20)

M8 * 55 schroeven *6 / M8 moeren *6 / Platte
ringen *2 / Sleutel *1 / Inbus *1
Zwenkwielen *4 (2 remmen / 2
activiteitswielen)

Besturingssysteem *1

Verbindingslijnen *2

3A

Doos A:

1 set lampenhouders (inclusief 3 tot één
gemonteerde lampenbuizen);

Vak B:

1 set kolomregelsysteem

1 set basis

Verstelbare handgrepen *3 (met 2 ringen en 1
schroef)

Binnenste zeshoekige hoeken *2
Zwenkwielen *4 (2 remmen / 2 beweegbaar)
Handvat *2




Headlight grille Rear lamp cover Side panel
1 2 Light tube 4

o ———————i E
T +—5 Angle iron

e ¢ -
8| (-

Rear lamp Fy\
Lighttubecover U-shaped handle ‘
Headlight grille 1 2 3 4
6 Clamp
‘ 7 Column
5
L-shaped handle
\
|
|
i
o
) ///—/"'"/ — /(\/ == 8 Column fixing seat
S@/:/// \f i/’ ) O Pedestal
B B i T
- L 10 Wheel




1.Side panel 2.Rear handle

3.Headlight grille 4 .Light tube  5.Rear lamp cover



Antenna
Timer cable

1 2 3 Rear lamp cover

5 Butterfly nut

6 Tripod




Rear lamp cover Light tube Handle

3 8 4

7 Headlight grille

\
(‘L} 6 Tripod




2 Reflector E
‘ » 3 Light tube 6 U-shaped handle
1 Headlight grille

4 Rear lamp cover

7 L-shaped handle '
I

10 Column fixing seat

~_ =11 Pedestal
|

= <]
e

§ T~ 12 Wheel



. ' Light tube
Headlight 9"||_|Ie Re“ez"f 4 Rear lamp cover

7
6 U-shaped

s J
i LI X
L-shaped handle hande | “ (Internal circuit board)

|
Pneumatic spring 8 ‘ ]

717 Base middle plate

212 Wheel
13 Base side panel

SECURITY & WARNINGS

» Gebruik dit apparaat niet in een omgeving met ontvlambare of explosieve
stoffen, zoals ontvlambare vloeistoffen, gassen of deeltjes, aangezien er
dan gemakkelijk brand kan ontstaan.

* Als u deze machine in de verfruimte wilt gebruiken, moet u eerst de lucht
in de ruimte zuiveren.

» Sla of stoot niet op het apparaat.

» Zorg ervoor dat er geen harde voorwerpen in de lampkop worden
gestoken.

» Gebruik altijd een zachte doek of wattenschijfje gedrenkt in alcohol om de

-10 -



buis en de reflector voorzichtig schoon te vegen om schoon te houden (Let
op: zorg ervoor dat u de stroomtoevoer loskoppelt en laat het apparaat
afkoelen na het afvegen. Dit moet na twintig minuten gebeuren, totdat de
alcohol volledig is verdampt, voordat u de lamp aanzet, anders kan de
lamp gemakkelijk barsten!)

* Let bij het verplaatsen van de machine op kuilen om kantelen te
voorkomen.

* De machine moet worden aangesloten op de aardingsdraad om de
veiligheid te garanderen. De aardingsmachine moet worden aangesloten
op een stopcontact dat volgens de juiste richtlijnen is geinstalleerd. Wijzig
of verander de aardingsverbinding niet. Gebruik geen stopcontactconverter.
Laat bij twijfel de aarding controleren door een professionele elektricien.

« Zorg altijd voor een goede aarding om elektrische schokken te
voorkomen.

* Verwijder alle voorwerpen van de voorkant van de lampkop voordat u het
apparaat inschakelt.

* Houd minimaal 4 meter afstand van de plek waar u verf spuit wanneer het
apparaat is ingeschakeld.

* Als de lamp niet gaat branden nadat u de stroom hebt ingeschakeld, kan
het zijn dat de fitting los zit.

* Om ongelukken door rommel en slechte verlichting te voorkomen,
verzoeken wij u de ruimte schoon en goed verlicht te houden .

* Gebruik het apparaat niet in regenachtige of natte omgevingen.
Binnendringend water kan een elektrische schok of schade aan het
apparaat veroorzaken.

* Als het apparaat buitenshuis wordt gebruikt, gebruik dan een speciaal
buitensnoer dat is gemarkeerd met "WA" of "W" om elektrische schokken
te voorkomen.

 Zorg ervoor dat u uw lichaam niet aanraakt op een geaard oppervlak, dit
vergroot de kans op een elektrische schok.

* Vervang beschadigde snoeren onmiddellijk om een elektrische schok te
voorkomen.

» Gebruik het snoer niet verkeerd. Verplaats het apparaat niet door aan het

-1 -



snoer te trekken of de stekker uit het stopcontact te trekken . Houd het
snoer uit de buurt van te hete, olieachtige of scherpe onderdelen en
bewegende objecten. Vervang beschadigde snoeren onmiddellijk om
elektrische schokken te voorkomen.

* Om overmatige hitte te voorkomen, mag u de kachel niet afdekken. Als
de kachel wordt afgedekt of verkeerd wordt geplaatst, kan er brandgevaar
ontstaan.

* Gebruik de verwarming niet in de badkamer of in de buurt van
zwembaden.

» Vermijd de aanwezigheid van niet-professionals, zoals omstanders,
kinderen en bezoekers, wanneer de machine in gebruik is. Bescherm de
machine indien nodig.

* Het is verboden om twee lampen tegen elkaar te bakken of om één lamp
op de andere te bakken zonder dat er een voorwerp gebakken is.

* Het vervangen van de lamp dient te worden uitgevoerd bij een
servicecentrum of door een professional.

OPERATION

2X3. 3K

-12-



1A

-13-




-14 -




1AS-1

-15-



-16 -



2A

e

T T

-

- =

- -

- .

-17 -



3A

-18 -



e

| 1< [
| = |
A4 D 5 |
= o A
. | 1|
bt L% k| il
g [~
-
.
T
| o -
o
. |
: ‘
1 fr 1
L e L 1
4 ; i
= H ] -
3 ! !
H ]
! " + ~_ |
i
& l’I
i
o L
] v
: \
| ‘,.
% 1
. e
Lampvervanging
—— “
\\
e
/

Sluit de kabelaansluiting van de lamp aan zoals hier afgebeeld.

-19-




De lampen zijn aan beide zijden aan de behuizing geschroefd .

Belangrijkste beschrijving

Timingcontrole

Aanpagsing van het vermogenspercentage

Drie-lampen onafhankelijke schakelaar

-20-



Timingcontrole

Fabrikant: Shanghaimuxinmuyeyouxiangongsi
Adres: Baoshanqu Shuangchenglu 803lang 11hao 1602A-1609

Sjanghai

Geimporteerd naar AUS: SIHAO PTY LTD.1 ROKEVA
STREETEASTWOOD

Nieuw-Zuid-Wales 2122 Australié

Geimporteerd naar VS: Sanven Technologie Ltd. Suite 250.9166

Anaheim

Plaats,Rancho Cucamonga, CA91730

UK

REP

EC

REP

Pooledas Group Ltd

Unit 5 Albert Edward House,

The Pavilions Preston, United Kingdom
pooledas123@gmail.com
01772418127

SHUNSHUN GmbH

Romeracker 9 22021,76351
Linkenheim-Hochstetten, Germany
euvertreter@gmail.com

+49 1727041930

-21-



-22 -






VEVOR

TOUGH TOOLS, HALF PRICE

Technisch Ondersteuning en E-garantiecertificaat
www.vevor.com/support


https://www.vevor.com/support

VEVOR'

TOUGH TOOLS, HALF PRICE

Teknisk Support och e-garanticertifikat www.vevor.com/support

INFRAROD FARGLAMPA

MODELL: 2X3, 3K, 1A, 1AX, 1AS-1, 2A, 3A

We continue to be committed to provide you tools with competitive price.

"Save Half", "Half Price" or any other similar expressions used by us only represents an
estimate of savings you might benefit from buying certain tools with us compared to the major
top brands and does not necessarily mean to cover all categories of tools offered by us. You

are kindly reminded to verify carefully when you are placing an order with us if you are

actually saving half in comparison with the top major brands.


https://www.vevor.com/support




®
VEVOR Infrared Paint Lamp

TOUGH TOOLS, HALF PRICE

MODELL: 2X3, 3K, 1A, 1AX, 1AS-1, 2A, 3A

NEED HELP? CONTACT US!

Have product questions? Need technical support? Please feel free to
contact us:

Technical Support and E-Warranty Certificate
www.vevor.com/support

This is the original instruction, please read all manual instructions
carefully before operating. VEVOR reserves a clear interpretation of our
user manual. The appearance of the product shall be subject to the
product you received. Please forgive us that we won't inform you again if
there are any technology or software updates on our product.



Varning — For att minska risken for skador maste anvandaren
l&sa instruktionsmanualen noggrant.

®

Denna enhet uppfyller del 15 i FCC-reglerna. Anvandning ar
underkastad foljande tva villkor: (1) Denna enhet far inte orsaka
skadliga stoérningar, och (2) denna enhet maste acceptera alla
mottagna storningar, inklusive stérningar som kan orsaka
oonskad drift.

i

Denna produkt omfattas av bestammelserna i EU-direktiv
2012/19/EG. Symbolen som visar en Overstruken soptunna
indikerar att produkten kraver separat sophamtning inom
Europeiska unionen. Detta galler produkten och alla tillbehér
som ar markta med denna symbol. Produkter som ar markta
som sadana far inte kasseras med vanligt hushallsavfall, utan
maste lamnas till en insamlingsplats fér atervinning av elektriska
och elektroniska apparater.

PARAMETER LIST
Modell 2X3 3K 1A 1AX | 1AS-1| 2A 3A
Spanning | 110/2 | 110/2 | 110/2 | 110/2 | 110/2 | 110/ | 110/22
(V) 20 20 20 20 20 220 0
Effekt (kw) 3 3 1,5 1 2 2.2 3.3
Timer (min) | INGA | INGA | 1-60 1-60 1-60 | 1-60 1-60
Bakyta
0,32 0,23 0,33 | 0,48
(mz) / / H ) H H 018
28,9
( stativp
Nettovikt 14,6 | elare/
4,65 | 6,95 10.9 1.7 3,55 ’
(kg) 5 8,5
(lamph
allare ))



javascript:;

PART LIST

Modell

Tillbehor

2X3

Lamphuvud *6
Lamphallare *4
Skruv (M6 *8) * 12

3K

Lamphuvud *9
Lamphallare *6
Skruv9 (M6 *8)* 18

1A

Lamphuvud *1

Kolumner (kolumn A + kolumn B) *1

Klammor (klamma A + klamma B) *1

1 U-format handtag *1

Bas *1 / Bashallare *1

Modeller av justerbara handtag *3 ( 2 for M8 *
20/1 for M12 * 95)

Modeller av plommonblomshandtag *2 ( 1 for
M10 * 50 * 30/1 for M8 * 30 * 20 )

M8 * 55 skruvar * 6 / M8-muttrar *6 ; platta
kuddar *6 / skiftnyckel *1 / sexkantshylsa *1
hjul *4 (2 bromsar / 2 aktivitetshjul)

1AX

Lamphuvud *1

1AS-1

Lamphuvud *1
Byt lampror *2
Stativ *1
Handtag *1

-3-



javascript:;

2A

Lamphuvud *1

Kolumner *1 (kolumn A + kolumn B)

Klammor *1 (klamma A + klamma B)

Bas *1 / Bashallare *1

Justerbart handtag modell *1 (M12 * 95)
Modeller av plommonblomshandtag *2 ( 1 M10
*50*30/1M8*30*20)

M8 * 55 skruvar *6 / M8 muttrar *6 / Planbrickor
*2 | Skiftnyckel *1 / Insexhylsa *1

Hjul *4 (2 bromsar / 2 aktivitetshjul)
Styrsystem *1

Anslutningsledningar *2

3A

Ruta A:

1 uppsattning lamphallare (inklusive 3 lampror
monterade till en);

Lada B:

1 uppsattning kolumnstyrsystem

1 uppsattning bas

Justerbara handtag *3 (med 2 brickor och 1
skruv)

Inre sexkantiga hoérn *2

Hijul *4 (2 bromsade / 2 rérliga)

Handtag *2




Headlight grille Rear lamp cover Side panel
1 2 Light tube 4

o ———————i E
T +—5 Angle iron

e ¢ -
8| (-

Rear lamp Fy\
Lighttubecover U-shaped handle ‘
Headlight grille 1 2 3 4
6 Clamp
‘ 7 Column
5
L-shaped handle
\
|
|
i
o
) ///—/"'"/ — /(\/ == 8 Column fixing seat
S@/:/// \f i/’ ) O Pedestal
B B i T
- L 10 Wheel




1.Side panel 2.Rear handle

3.Headlight grille 4 .Light tube  5.Rear lamp cover



Antenna
Timer cable

1 2 3 Rear lamp cover

5 Butterfly nut

6 Tripod




Rear lamp cover Light tube Handle

3 8 4

7 Headlight grille

\
(‘L} 6 Tripod




2 Reflector E
‘ » 3 Light tube 6 U-shaped handle
1 Headlight grille

4 Rear lamp cover

7 L-shaped handle '
I

10 Column fixing seat

~_ =11 Pedestal
|

= <]
e

§ T~ 12 Wheel



. ' Light tube
Headlight 9"||_|Ie Re“ez"f 4 Rear lamp cover

7
6 U-shaped

L-shaped handle handle / (Internal circuit board)

|
Pneumatic spring 8 ‘ ]

717 Base middle plate

212 Wheel
13 Base side panel

SECURITY & WARNINGS

* Anvand inte denna maskin i brandfarliga eller explosiva miljder, sdsom
brandfarliga vatskor, gaser eller partiklar etc., eftersom det Iatt kan orsaka
brand.

* Om du behéver anvanda den har maskinen i malarrummet maste du forst
rena luften i rummet.

* Sla eller stota inte pa maskinen.

» Undvik att féra in harda foremal i lamphuvudet.

* Anvand alltid en mjuk trasa eller bomull doppad i alkohol for att forsiktigt
torka av roret och reflektorn for att halla rent (Obs: Se till att dra ur

-10 -



stromférsorjningen och Iat den svalna efter tjugo minuter, tills alkoholen har
avdunstat helt innan du tander lampan, annars ar det Iatt att lampan
spricker!)

* Var uppmarksam pa halen i marken nar du flyttar maskinen for att
undvika att den valter.

» Maskinen maste vara ansluten till jordledningen fér att garantera
sakerheten. Jordningsmaskinen maste anslutas till ett uttag som
installerats enligt korrekta riktlinjer. Andra eller konvertera inte
jordanslutningen. Anvand inte nagon uttagsomvandlare. Vid osakerhet, lat
en professionell elektriker kontrollera att jordningen ar korrekt.

* Se alltid till att jordningen ar god for att undvika elektriska stotar.

* Ta bort féremal fran lamphuvudets framsida innan du slar pa maskinen.

+ Hall minst 4 meters avstand fran platsen dar fargen sprutas nar enheten
ar paslagen.

* Om lampan inte tands efter att strdommen slagits pa kan uttaget vara I6st.
« For att undvika olyckor orsakade av skrap och svagt ljus, vanligen hall
platsen ren och val upplyst .

» Undvik att anvanda maskinen i regniga och vata utrymmen. Vattenintrang
kan orsaka elektriska stotar eller skador pa maskinen.

* Om maskinen ska anvandas utomhus, anvand en speciell utomhussladd
markt med "WA" eller "W" for att forhindra elektriska stotar.

» Undvik att vidréra en jordad yta med kroppen for att 6ka risken for
elektriska stotar.

* Byt ut skadade sladdar omedelbart for att forhindra elektriska stétar.

* Anvand inte sladden pa fel satt. Flytta inte maskinen genom att dra i
sladden eller dra ur kontakten ur uttaget. Sladden maste hallas borta fran
for heta, oljiga eller vassa delar och rérliga foremal. Byt ut skadade sladdar
omedelbart for att férhindra elektriska stotar.

* For att undvika dverdriven varme, tack inte éver varmaren. Om varmaren
tacks over eller placeras pa fel plats kan det leda till brandrisk.

* Anvand inte varmaren i badrummet eller runt simbassanger.

» Undvik narvaro av icke-professionella personer, sdsom askadare, barn
och besdkare, nar maskinen ar i bruk. Om nédvandigt, skydda maskinen.

-1 -



* Det ar forbjudet att baka tva lampor mot varandra eller att baka den ena
lampan ovanpa den andra utan att nagot bakat féremal finns.
» Lampbyte bor goras pa en serviceverkstad eller av en fackman.

OPERATION

2X3,3K

1A



-




-14 -



-15-



2A

e

T T

-

- =

- -

- .

-16 -



3A

-17 -



- e
. ~
" )
¢
-
- [
i
'
)
A
a
by
.
.
" -
s e
1
ar
¥

Lampbyte

Anslut lampans sladduttag som visas har.

-18 -



Lamporna ar skruvade fast pa holjet pa bada sidor .

Nyckelbeskrivning

Tidskontroll

Justering av effektprocent

Tre-lamps oberoende strombrytare

-19-



Tidskontroll

Tillverkare: Shanghaimuxinmuyeyouxiangongsi

Adress: Baoshanqu Shuangchenglu 803 lang 11hao 1602A-1609
Shanghai
Importerad till AUS: SIHAO PTY LTD.1 ROKEVA STREETEASTWOOD
Nya Zeeland 2122 Australien

Importerad till USA: Sanven Teknologi Ltd. Svit 250,9166 Anaheim
Plats, Rancho Cucamonga, Kalifornien 91730

UK

REP

EC

REP

Pooledas Group Ltd

Unit 5 Albert Edward House,

The Pavilions Preston, United Kingdom
pooledas123@gmail.com
01772418127

SHUNSHUN GmbH

Romeracker 9 22021,76351
Linkenheim-Hochstetten, Germany
euvertreter@gmail.com

+49 1727041930

-20-






VEVOR

TOUGH TOOLS, HALF PRICE

Teknisk Support och e-garanticertifikat
www.vevor.com/support


https://www.vevor.com/support

